
 
 
 
 
 
 
 
 

Cover Interposer Tray CI4010 (D711) 



 
 

Cover Interposer Tray CI4010 (D711) 
 

PARTS CATALOG 
 

This catalog gives the numbers and names of parts on this machine. 
 

 
 

1 Exterior ･････ 2P

2 Paper Feed Section 1 ･････ 4P

3 Paper Feed Section 2 ･････ 6P

4 Paper Feed Section 3 ･････ 8P

5 Paper Transport ･････ 10P

6 Drive / Electrical Section ･････ 12P

7 Decal and Document ･････ 14P

Parts Index ･････ 17P  
 
 
 
 
 
 

 

May 17, 2013



 

2

103

105

103
1

102

11

12

10

102

6

102

9

8

101
102

102

102

102

14

102

102

13

5

3
103

103

103

4

2

25

104 16

24

17

19

18

15

20

20

103

103

2

7

23
103

103

103
1

22

21

106 107

26
27

27

 

1. Exterior (D711) 



 

3

Index

No.
Part No. Description

Q’ty Per

Assembly

Index

No.
Part No. Description

Q’ty Per

Assembly

1 D7114572 BRACKET:COVER:LOWER 2 101 04503008N TAPPING SCREW - M3X8

2 D6144571 COVER:FRONT REAR:LOWER 2 102 04513008N TAPPING SCREW - M3X8

3 D7114552 BRACKET:COVER:FRONT:UPPER 1 103 04504008N TAPPING SCREW - M4X8

4 D6144557 STOPPER:DOOR 1 104 04513006N TAPPING SCREW - 3X6

5 D6144551 DOOR:FRONT 1 105 04543006Q TAPPING SCREW - M3X6

6 D6144531 COVER:UPPER:FRONT UPPER 1 106 09514014N SCREW:POLISHED ROUND:M4X14

7 B7046511 CUSHION:SPACER 1 107 04504016N TAPPING SCREW - M4X16

8 D6147823 DECAL:PAPER FEED TABLE:BEHIND 1

9 D6144522 PAPER FEED TABLE:BEHIND 1

10 AW010112 PHOTO REFLECTION SENSOR:ORIGINAL TABLE 3

11 B4705271 HARNESS - PAPER SIZE SENSOR LONG 1

12 D6144521 PAPER FEED TABLE:RIC 1

13 D6144541 COVER:REAR UPPER 1

14 D6144561 COVER:REAR:MIDDLE 1

15 D7114582 COVER:BASE 1

16 B8301135 SCREW 2

17 D6144596 COVER:SPACER:FRONT RIGHT 1

18 D6144597 COVER:SPACER:REAR RIGHT 1

19 D6144533 COVER:LOWER:FRONT UPPER 1

20 B7044672 BRACKET:COVER:REAR:LOWER 2

21 B4781143 BRACKET:COUPLING:GROUND PLATE:FRONT 1

22 B4781145 BRACKET:COUPLING:GROUND PLATE:REAR 1

23 D6144558 SPACER:STOPPER:DOOR 1

24 B0101289 LEFT GASKET - FRONT REAR 2

25 D7114562 BRACKET:COVER:FRONT:LOWER 1

26 D7116511 BRACKET:COUPLING:FRONT 1

27 D7116512 BRACKET:COUPLING:REAR 1

28 D7114237 GUIDE PLATE:CONNECTING:LOWER 1

1. Exterior (D711)

 
 

Ed
Sticky Note
PCIL: October 2013
New parts



 

4

8

102

10

13

9

9

7

7
7

6

101
5

4

2

11

101

101

3

101

103

14

15
17

20
21

15

16

22

2120

1

101 18

19

12

9
9

1

104

104

 

2. Paper Feed Section 1 (D711) 



 

5

Index

No.
Part No. Description

Q’ty Per

Assembly

Index

No.
Part No. Description

Q’ty Per

Assembly

1 AA143788 PIN:GUIDE PLATE:PAPER FEED 2 101 04503008N TAPPING SCREW - M3X8

2 B3874661 FRONT RACK - SIDE FENCE 1 102 11050623 CLAMP - LBWS-0206S-V0

3 B4702375 REAR RACK 1 103 04513006N TAPPING SCREW - 3X6

4 AW010057 REGISTRATION SENSOR 1 104 04504008N TAPPING SCREW - M4X8

5 D6142372 BASE:PAPER FEED TABLE 1

6 B4702377 SENSOR BRACKET 1

7 AW020156 PHOTOINTERRUPTOR:EE-SX4235A-P2 3

8 B4705260 RELAY HARNESS - PAPER SIZE 1

9 B3874646 SIDE FENCE PAD 4

10 D6142373 SIDE FENCE:FRONT 1

11 A8594665 GEAR - 16Z 1

12 D6142374 SIDE FENCE:REAR 1

13 D6147801 DECAL:SIDE FENCE 1

14 B4702378 ORIGINAL TABLE HOLDER 1

15 AG070514 MAGNET CATCH 2

16 D6147804 DECAL:MISFEED REMOVAL:PAPER FEED 1

17 D6144511 COVER:PAPER FEED:RIC 1

18 B4704515 PRESSURE PLATE 1

19 AF022106 DRIVEN ROLLER 1

20 AA080242 BUSHING - 4MM 2

21 B4704514 COMPRESSION SPRING 2

22 B4704513 ROLLER BRACKET 1

2. Paper Feed Section 1 (D711)

 
 



 

6

1

2
3

4
6

7

7
6 9

10

8

22

23

24

21

21

20

11

15

17
103

17
18

17
19

101
17

25

103
26

27
26

16
102

14

12
12

13

5

 

3. Paper Feed Section 2 (D711) 



 

7

Index

No.
Part No. Description

Q’ty Per

Assembly

Index

No.
Part No. Description

Q’ty Per

Assembly

1 A8062153 TIMING PULLEY - T27 S2M 1 01 06320120G PARALLEL PIN - 2X12

2 AA043335 TIMING BELT:40S2M148 1 102 07200040E RETAINING RING - M4

3 AA132171 SPACER - 6X20X1 1 103 07200060E RETAINING RING - M6

4 B4772225 PICK-UP ROLLER 1

5 B4772226 PICKUP ROLLER:COUPLING 1

6 50530447 BUSHING - 6MM 2

7 54472681 SNAP RING 2

8 B4702261 PICK-UP ROLLER BRACKET 1

9 A8062151 TIMING PULLEY - T19/Z23 S2M/M0.6 1

10 A8062271 GEAR - Z18 1

11 B4702211 DRIVE SHAFT 1

12 AW020156 PHOTOINTERRUPTOR:EE-SX4235A-P2 2

13 B4705281 HARNESS - PAPER NEAR END 1

14 AW020165 PHOTOINTERRUPTOR - EE-SX460-P2 1

15 B4702214 ENTRANCE GUIDE PLATE 1

16 53041639 BUSHING - 8MM 1

17 A6281225 BUSHING - 8MM 4

18 A8061293 FEED BELT DRIVE ROLLER 1

19 B4702212 DRAIVE GEAR - PICK-UP 1

20 A8061292 FEED BELT BRACKET 1

21 A8064261 SPRING BELT GUIDE ROLLER 2

22 A8061295 FEED BELT 1

23 A8061294 FEED BELT DRIVEN ROLLER 1

24 A8061298 TRANSPORT BELT ROLLER SHAFT 1

25 B4702213 ENTRANCE GUIDE PLATE 1

26 AA132013 SPACER 2

27 AA063435 COMPRESSION SPRING:PAPER FEED:JOINT 1

3. Paper Feed Section 2 (D711)

 

Ed
Sticky Note
No 21
PCIL: February 2015



 

8

101

109

109
101

104
105

1

101

2

3

4
103

5 6

7

8
9

101

10

11

16
13

14

15
13

17
107

103
103

108

18

19

20

101

109

24
102

25

23
104

106
22

103

109

105
102

21
104

12

26

110
109

27

101

 

4. Paper Feed Section 3 (D711) 



 

9

Index

No.
Part No. Description

Q’ty Per

Assembly

Index

No.
Part No. Description

Q’ty Per

Assembly

1 B4701511 LEFT STAY 1 101 04513006N TAPPING SCREW - 3X6

2 B4702321 BASE SHAFT 1 102 06320140G PARALLEL PIN

3 A8061342 BASE LEVER 1 103 07200040E RETAINING RING - M4

4 50530447 BUSHING - 6MM 1 104 07200060E RETAINING RING - M6

5 B4701621 STAY - REVERSE ROLLER 1 105 07413808 BALL BEARING - 8X16X5MM

6 AW020156 PHOTOINTERRUPTOR:EE-SX4235A-P2 1 106 06320120G PARALLEL PIN - 2X12

7 B4702112 UPPER GUIDE PLATE 1 107 07413706 BALL BEARING - 6X10X3

8 B4702113 SEPARATION PAD HOLDER 1 108 07413506 BALL BEARING - 6X12X4 MM

9 B3011155 SEPARATION SUPPORT PAD 1 109 04543006Q TAPPING SCREW - M3X6

10 B4702111 GUIDE PLATE - PAPER FEED 1 110 11050516 CLAMP

11 B4705230 RELAY HARNESS 1

12 B4705240 RELAY HARNESS 1

13 AW010057 REGISTRATION SENSOR 2

14 54472681 SNAP RING 1

15 A8592241 REVERSE ROLLER 1

16 A2946700 TORQUE LIMITER - 53MNXM 1

17 B4703141 REVERSE ROLLER SHAFT 1

18 B4701710 STAY - REVERSE ROLLER 1

19 B7042511 ROLLER:PULL OUT:DRIVE 1

20 B4701811 BASE FRAME 1

21 B4703151 GEAR - 36Z 1

22 B3012221 GEAR - 31Z 1

23 A8062281 GEAR - Z47 1

24 53041639 BUSHING - 8MM 1

25 B4705201 HARNESS - INTERFACE 1

26 B7045161 BRACKET:CONNECTOR:UPPER 1

27 B7045170 BRACKET:CONNECTOR:LOWER:ASS'Y 1

4. Paper Feed Section 3 (D711)

 
 



 

10

6

3

6 3
20 8

9

4

4

10

11

103

12

13

103

14

15

16
101

104

102
2

102

102

1

104
104

4

14

14

22

23

23

104

104

2
24

7
1022

24

21

101
104

15

5

6

6

17

4

19

25

104

102

105
18

5106

106
26

27

27

28
29

30

 

5. Paper Transport (D711) 



 

11

Index

No.
Part No. Description

Q’ty Per

Assembly

Index

No.
Part No. Description

Q’ty Per

Assembly

1 D6147805 DECAL:MISFEED REMOVAL:VERTICAL TRANSPORT 1 101 04513006N TAPPING SCREW - 3X6

2 50530447 BUSHING - 6MM 6 102 08050089 RETAINING RING - M4

3 AA080242 BUSHING - 4MM 4 103 11050623 CLAMP - LBWS-0206S-V0

4 AG070514 MAGNET CATCH 4 104 04543006Q TAPPING SCREW - M3X6

5 AA080237 BUSHING - 4X5X7 2 105 04503008N TAPPING SCREW - M3X8

6 AA063529 PRESSURE SPRING - 14.5MM 6 106 07200030E RETAINING RING - M3

7 GB030032 TIMING PULLEY - T28-S2M 1

8 D6147802 DECAL:GRIP:VERTICAL TRANSPORT 1

9 B4704311 GUIDE PLATE 1

10 AW020154 PHOTOINTERRUPTOR:ENTRANCE 1

11 B4705250 RELAY HARNESS 1

12 D7114112 GUIDE PLATE:VERTICAL TRANSPORT:RIGHT:ASS'Y 1

13 AW020156 PHOTOINTERRUPTOR:EE-SX4235A-P2 1

14 B4081413 COUPLING STAY 3

15 B7044121 TRANSPORT ROLLER:LOWER 2

16 B7044211 TRANSPORT ROLLER 1

17 D6147803 DECAL:GRIP:HORIZONTAL TRANSPORT 1

18 D7114232 GUIDE PLATE:ENTRANCE:LOWER 1

19 D7114231 GUIDE PLATE:SIDE:OPEN AND CLOSE 1

20 AF022106 DRIVEN ROLLER 2

21 B3521607 TIMING PULLEY - T20-S3M 2

22 B8041128 LEVER:COUPLING 1

23 D5224906 STEPPED SCREW:M3:DIA6:1.7MM:ROUND POINT 2

24 A3761295 SPACER - M6X10X5 3

25 B4704232 SHAFT - SIDE GUIDE PLATE 1

26 D7114246 SHAFT:TRANSPORT:DRIVEN ROLLER 1

27 D6882317 ROLLER:EXIT:DRIVEN 2

28 AA143790 SCREW:CONTACT POINT 1

29 D7114256 TORSION SPRING:HORIZONTAL TRANSPORT:OPEN AND CLOSE 1

30 A6972131 ANTISTATIC BRUSH 1

5. Paper Transport (D711)

 



 

12

1
105

106

112

110

14

108

111
103

15
105

13

13

16

18

113

17

20 19

10221

102

22

19
111

102

23

24

102

102

28

102

112

27
26

112

106
104

11
10

105

107

102
102

107

112

106

104
11

9

105

112107

4

4

5
6

2
3

102

7

102

8

101102

102 114

115

25

107

107

102

116

109
12107

115

115

 

6. Drive / Electrical Section (D711) 



 

13

Index

No.
Part No. Description

Q’ty Per

Assembly

Index

No.
Part No. Description

Q’ty Per

Assembly

1 B4703131 DRIVE SHAFT 101 04533006N TAPPING SCREW - M3X6

2 A8062285 GEAR - Z20/Z47 102 04513006N TAPPING SCREW - 3X6

3 A8062287 GEAR - Z20/Z47 103 06320120G PARALLEL PIN - 2X12

4 A8062283 GEAR - Z20/Z47 104 06320140G PARALLEL PIN

5 B4702351 TIMING PULLEY - T30/Z20 105 07200060E RETAINING RING - M6

6 A8064117 TIMING BELT - B40S2M158 106 07413808 BALL BEARING - 8X16X5MM

7 A8062362 BASE BRACKET 107 04543006Q TAPPING SCREW - M3X6

8 B6522911 STEPPER MOTOR:BASE:RISE:ASS'Y 108 07200040E RETAINING RING - M4

9 B4703161 TIMING BELT - B40S2M224 109 08050089 RETAINING RING - M4

10 B4703171 TIMING BELT - B40S2M176 110 11050724 CLAMPS:WES-1210

11 B4703133 TIMING PULLEY - T48S2M 111 11050623 CLAMP - LBWS-0206S-V0

12 B7043185 SPRING PLATE:EARTH:STEPPER MOTOR 112 11050516 CLAMP

13 B4705510 STEPPER MOTOR - PAPER FEED - DC 11.6W 113 11050489 HARNESS CLAMP - LWS 1316

14 B3012222 GEAR - 20Z 114 16072211 FERRITE CORE:K3 NF-110(N)BK0

15 B4703134 GEAR - 23Z 115 16072471 FERRITE CORE:GTFC-16-8-13

16 B4703211 IDLER PULLEY - T20/Z30 116 16072258 FERRITE CORE:K3 NFR-10BK0

17 B4703250 TIMING BELT - B40S3M456

18 B7065151 ANGLE:PRINTED CIRCUIT BOARD:ST

19 B4705301 BASE BRACKET

20 AA062334 TENSION SPRING:4.9N

21 AA143790 SCREW:CONTACT POINT

22 B3121605 TIGHTENER

23 B7043171 TIMING BELT:B40S2M188

24 B7043321 BRACKET:STEPPER MOTOR

25 B4773731 EXIT MOTOR - DC 3.9W

26 D7115201 PCB:MAIN CONTROL

27 B4705223 HARNESS - SENSOR MAIN

28 D6145211 HARNESS:MOTOR:MAIN

6. Drive / Electrical Section (D711)

 
 



 

14

1

2

3 4

5

6

 

7. Decal and Document (D711) 



 

15

Index

No.
Part No. Description

Q’ty Per

Assembly

Index

No.
Part No. Description

Q’ty Per

Assembly

1 D6147823 DECAL:PAPER FEED TABLE:BEHIND 1

2 D6147801 DECAL:SIDE FENCE 1

3 D6147804 DECAL:MISFEED REMOVAL:PAPER FEED 1

4 D6147805 DECAL:MISFEED REMOVAL:VERTICAL TRANSPORT 1

5 D6147802 DECAL:GRIP:VERTICAL TRANSPORT 1

6 D6147803 DECAL:GRIP:HORIZONTAL TRANSPORT 1

7. Decal and Document (D711)

 



 

 

 

 

 

 

 

 

 

 

 

Parts Index 
 



 

17

Part No. Description Part No. Description

A2946700 TORQUE LIMITER - 53MNXM 9 - 16 AA143790 SCREW:CONTACT POINT 11 - 28

A3761295 SPACER - M6X10X5 11 - 24 AF022106 DRIVEN ROLLER 5 - 19

A6281225 BUSHING - 8MM 7 - 17 AF022106 DRIVEN ROLLER 11 - 20

A6972131 ANTISTATIC BRUSH 11 - 30 AG070514 MAGNET CATCH 11 - 4

A8061292 FEED BELT BRACKET 7 - 20 AG070514 MAGNET CATCH 5 - 15

A8061293 FEED BELT DRIVE ROLLER 7 - 18 AW010057 REGISTRATION SENSOR 5 - 4

A8061294 FEED BELT DRIVEN ROLLER 7 - 23 AW010057 REGISTRATION SENSOR 9 - 13

A8061295 FEED BELT 7 - 22 AW010112 PHOTO REFLECTION SENSOR:ORIGINAL TABLE 3 - 10

A8061298 TRANSPORT BELT ROLLER SHAFT 7 - 24 AW020154 PHOTOINTERRUPTOR:ENTRANCE 11 - 10

A8061342 BASE LEVER 9 - 3 AW020156 PHOTOINTERRUPTOR:EE-SX4235A-P2 9 - 6

A8062151 TIMING PULLEY - T19/Z23 S2M/M0.6 7 - 9 AW020156 PHOTOINTERRUPTOR:EE-SX4235A-P2 5 - 7

A8062153 TIMING PULLEY - T27 S2M 7 - 1 AW020156 PHOTOINTERRUPTOR:EE-SX4235A-P2 7 - 12

A8062271 GEAR - Z18 7 - 10 AW020156 PHOTOINTERRUPTOR:EE-SX4235A-P2 11 - 13

A8062281 GEAR - Z47 9 - 23 AW020165 PHOTOINTERRUPTOR - EE-SX460-P2 7 - 14

A8062283 GEAR - Z20/Z47 13 - 4 B0101289 LEFT GASKET - FRONT REAR 3 - 24

A8062285 GEAR - Z20/Z47 13 - 2 B3011155 SEPARATION SUPPORT PAD 9 - 9

A8062287 GEAR - Z20/Z47 13 - 3 B3012221 GEAR - 31Z 9 - 22

A8062362 BASE BRACKET 13 - 7 B3012222 GEAR - 20Z 13 - 14

A8064117 TIMING BELT - B40S2M158 13 - 6 B3121605 TIGHTENER 13 - 22

A8064261 SPRING BELT GUIDE ROLLER 7 - 21 B3521607 TIMING PULLEY - T20-S3M 11 - 21

A8592241 REVERSE ROLLER 9 - 15 B3874646 SIDE FENCE PAD 5 - 9

A8594665 GEAR - 16Z 5 - 11 B3874661 FRONT RACK - SIDE FENCE 5 - 2

AA043335 TIMING BELT:40S2M148 7 - 2 B4081413 COUPLING STAY 11 - 14

AA062334 TENSION SPRING:4.9N 13 - 20 B4701511 LEFT STAY 9 - 1

AA063435 COMPRESSION SPRING:PAPER FEED:JOINT 7 - 27 B4701621 STAY - REVERSE ROLLER 9 - 5

AA063529 PRESSURE SPRING - 14.5MM 11 - 6 B4701710 STAY - REVERSE ROLLER 9 - 18

AA080237 BUSHING - 4X5X7 11 - 5 B4701811 BASE FRAME 9 - 20

AA080242 BUSHING - 4MM 11 - 3 B4702111 GUIDE PLATE - PAPER FEED 9 - 10

AA080242 BUSHING - 4MM 5 - 20 B4702112 UPPER GUIDE PLATE 9 - 7

AA132013 SPACER 7 - 26 B4702113 SEPARATION PAD HOLDER 9 - 8

AA132171 SPACER - 6X20X1 7 - 3 B4702211 DRIVE SHAFT 7 - 11

AA143788 PIN:GUIDE PLATE:PAPER FEED 5 - 1 B4702212 DRAIVE GEAR - PICK-UP 7 - 19

AA143790 SCREW:CONTACT POINT 13 - 21 B4702213 ENTRANCE GUIDE PLATE 7 - 25

Parts Index
Page and

Index No.

Page and

Index No.

 



 

18

Part No. Description Part No. Description

B4702214 ENTRANCE GUIDE PLATE 7 - 15 B4773731 EXIT MOTOR - DC 3.9W 13 - 25

B4702261 PICK-UP ROLLER BRACKET 7 - 8 B4781143 BRACKET:COUPLING:GROUND PLATE:FRONT 3 - 21

B4702321 BASE SHAFT 9 - 2 B4781145 BRACKET:COUPLING:GROUND PLATE:REAR 3 - 22

B4702351 TIMING PULLEY - T30/Z20 13 - 5 B6522911 STEPPER MOTOR:BASE:RISE:ASS'Y 13 - 8

B4702375 REAR RACK 5 - 3 B7042511 ROLLER:PULL OUT:DRIVE 9 - 19

B4702377 SENSOR BRACKET 5 - 6 B7043171 TIMING BELT:B40S2M188 13 - 23

B4702378 ORIGINAL TABLE HOLDER 5 - 14 B7043185 SPRING PLATE:EARTH:STEPPER MOTOR 13 - 12

B4703131 DRIVE SHAFT 13 - 1 B7043321 BRACKET:STEPPER MOTOR 13 - 24

B4703133 TIMING PULLEY - T48S2M 13 - 11 B7044121 TRANSPORT ROLLER:LOWER 11 - 15

B4703134 GEAR - 23Z 13 - 15 B7044211 TRANSPORT ROLLER 11 - 16

B4703141 REVERSE ROLLER SHAFT 9 - 17 B7044672 BRACKET:COVER:REAR:LOWER 3 - 20

B4703151 GEAR - 36Z 9 - 21 B7045161 BRACKET:CONNECTOR:UPPER 9 - 26

B4703161 TIMING BELT - B40S2M224 13 - 9 B7045170 BRACKET:CONNECTOR:LOWER:ASS'Y 9 - 27

B4703171 TIMING BELT - B40S2M176 13 - 10 B7046511 CUSHION:SPACER 3 - 7

B4703211 IDLER PULLEY - T20/Z30 13 - 16 B7065151 ANGLE:PRINTED CIRCUIT BOARD:ST 13 - 18

B4703250 TIMING BELT - B40S3M456 13 - 17 B8041128 LEVER:COUPLING 11 - 22

B4704232 SHAFT - SIDE GUIDE PLATE 11 - 25 B8301135 SCREW 3 - 16

B4704311 GUIDE PLATE 11 - 9 D5224906 STEPPED SCREW:M3:DIA6:1.7MM:ROUND POINT 11 - 23

B4704513 ROLLER BRACKET 5 - 22 D6142372 BASE:PAPER FEED TABLE 5 - 5

B4704514 COMPRESSION SPRING 5 - 21 D6142373 SIDE FENCE:FRONT 5 - 10

B4704515 PRESSURE PLATE 5 - 18 D6142374 SIDE FENCE:REAR 5 - 12

B4705201 HARNESS - INTERFACE 9 - 25 D6144511 COVER:PAPER FEED:RIC 5 - 17

B4705223 HARNESS - SENSOR MAIN 13 - 27 D6144521 PAPER FEED TABLE:RIC 3 - 12

B4705230 RELAY HARNESS 9 - 11 D6144522 PAPER FEED TABLE:BEHIND 3 - 9

B4705240 RELAY HARNESS 9 - 12 D6144531 COVER:UPPER:FRONT UPPER 3 - 6

B4705250 RELAY HARNESS 11 - 11 D6144533 COVER:LOWER:FRONT UPPER 3 - 19

B4705260 RELAY HARNESS - PAPER SIZE 5 - 8 D6144541 COVER:REAR UPPER 3 - 13

B4705271 HARNESS - PAPER SIZE SENSOR LONG 3 - 11 D6144551 DOOR:FRONT 3 - 5

B4705281 HARNESS - PAPER NEAR END 7 - 13 D6144557 STOPPER:DOOR 3 - 4

B4705301 BASE BRACKET 13 - 19 D6144558 SPACER:STOPPER:DOOR 3 - 23

B4705510 STEPPER MOTOR - PAPER FEED - DC 11.6W 13 - 13 D6144561 COVER:REAR:MIDDLE 3 - 14

B4772225 PICK-UP ROLLER 7 - 4 D6144571 COVER:FRONT REAR:LOWER 3 - 2

B4772226 PICKUP ROLLER:COUPLING 7 - 5 D6144596 COVER:SPACER:FRONT RIGHT 3 - 17

Page and

Index No.

Page and

Index No.

 



 

19

Part No. Description Part No. Description

D6144597 COVER:SPACER:REAR RIGHT 3 - 18 04503008N TAPPING SCREW - M3X8 3 - 101

D6145211 HARNESS:MOTOR:MAIN 13 - 28 04503008N TAPPING SCREW - M3X8 5 - 101

D6147801 DECAL:SIDE FENCE 15 - 2 04503008N TAPPING SCREW - M3X8 11 - 105

D6147801 DECAL:SIDE FENCE 5 - 13 04504008N TAPPING SCREW - M4X8 3 - 103

D6147802 DECAL:GRIP:VERTICAL TRANSPORT 15 - 5 04504008N TAPPING SCREW - M4X8 5 - 104

D6147802 DECAL:GRIP:VERTICAL TRANSPORT 11 - 8 04504016N TAPPING SCREW - M4X16 3 - 107

D6147803 DECAL:GRIP:HORIZONTAL TRANSPORT 15 - 6 04513006N TAPPING SCREW - 3X6 9 - 101

D6147803 DECAL:GRIP:HORIZONTAL TRANSPORT 11 - 17 04513006N TAPPING SCREW - 3X6 11 - 101

D6147804 DECAL:MISFEED REMOVAL:PAPER FEED 15 - 3 04513006N TAPPING SCREW - 3X6 13 - 102

D6147804 DECAL:MISFEED REMOVAL:PAPER FEED 5 - 16 04513006N TAPPING SCREW - 3X6 5 - 103

D6147805 DECAL:MISFEED REMOVAL:VERTICAL TRANSPORT 11 - 1 04513006N TAPPING SCREW - 3X6 3 - 104

D6147805 DECAL:MISFEED REMOVAL:VERTICAL TRANSPORT 15 - 4 04513008N TAPPING SCREW - M3X8 3 - 102

D6147823 DECAL:PAPER FEED TABLE:BEHIND 15 - 1 04533006N TAPPING SCREW - M3X6 13 - 101

D6147823 DECAL:PAPER FEED TABLE:BEHIND 3 - 8 04543006Q TAPPING SCREW - M3X6 11 - 104

D6882317 ROLLER:EXIT:DRIVEN 11 - 27 04543006Q TAPPING SCREW - M3X6 3 - 105

D7114112 GUIDE PLATE:VERTICAL TRANSPORT:RIGHT:ASS'Y 11 - 12 04543006Q TAPPING SCREW - M3X6 13 - 107

D7114231 GUIDE PLATE:SIDE:OPEN AND CLOSE 11 - 19 04543006Q TAPPING SCREW - M3X6 9 - 109

D7114232 GUIDE PLATE:ENTRANCE:LOWER 11 - 18 06320120G PARALLEL PIN - 2X12 7 - 101

D7114237 GUIDE PLATE:CONNECTING:LOWER 3 - 28 06320120G PARALLEL PIN - 2X12 13 - 103

D7114246 SHAFT:TRANSPORT:DRIVEN ROLLER 11 - 26 06320120G PARALLEL PIN - 2X12 9 - 106

D7114256 TORSION SPRING:HORIZONTAL TRANSPORT:OPEN AND CLOSE 11 - 29 06320140G PARALLEL PIN 9 - 102

D7114552 BRACKET:COVER:FRONT:UPPER 3 - 3 06320140G PARALLEL PIN 13 - 104

D7114562 BRACKET:COVER:FRONT:LOWER 3 - 25 07200030E RETAINING RING - M3 11 - 106

D7114572 BRACKET:COVER:LOWER 3 - 1 07200040E RETAINING RING - M4 7 - 102

D7114582 COVER:BASE 3 - 15 07200040E RETAINING RING - M4 9 - 103

D7115201 PCB:MAIN CONTROL 13 - 26 07200040E RETAINING RING - M4 13 - 108

D7116511 BRACKET:COUPLING:FRONT 3 - 26 07200060E RETAINING RING - M6 7 - 103

D7116512 BRACKET:COUPLING:REAR 3 - 27 07200060E RETAINING RING - M6 9 - 104

GB030032 TIMING PULLEY - T28-S2M 11 - 7 07200060E RETAINING RING - M6 13 - 105

07413506 BALL BEARING - 6X12X4 MM 9 - 108

07413706 BALL BEARING - 6X10X3 9 - 107

07413808 BALL BEARING - 8X16X5MM 9 - 105

07413808 BALL BEARING - 8X16X5MM 13 - 106

Page and

Index No.

Page and

Index No.

 



 

20

Part No. Description Part No. Description

08050089 RETAINING RING - M4 11 - 102

08050089 RETAINING RING - M4 13 - 109

09514014N SCREW:POLISHED ROUND:M4X14 3 - 106

11050489 HARNESS CLAMP - LWS 1316 13 - 113

11050516 CLAMP 9 - 110

11050516 CLAMP 13 - 112

11050623 CLAMP - LBWS-0206S-V0 5 - 102

11050623 CLAMP - LBWS-0206S-V0 11 - 103

11050623 CLAMP - LBWS-0206S-V0 13 - 111

11050724 CLAMPS:WES-1210 13 - 110

16072211 FERRITE CORE:K3 NF-110(N)BK0 13 - 114

16072258 FERRITE CORE:K3 NFR-10BK0 13 - 116

16072471 FERRITE CORE:GTFC-16-8-13 13 - 115

50530447 BUSHING - 6MM 11 - 2

50530447 BUSHING - 6MM 9 - 4

50530447 BUSHING - 6MM 7 - 6

53041639 BUSHING - 8MM 7 - 16

53041639 BUSHING - 8MM 9 - 24

54472681 SNAP RING 7 - 7

54472681 SNAP RING 9 - 14

Page and

Index No.

Page and

Index No.

 


	1. Exterior (D711)
	2. Paper Feed Section 1 (D711)
	3. Paper Feed Section 2 (D711)
	4. Paper Feed Section 3 (D711)
	5. Paper Transport (D711)
	6. Drive / Electrical Section (D711)
	7. Decal and Document (D711)
	Parts Index

